ENGINE G35LS,RED







G35LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
5 i 7 H1 3L B B HE
1 T1151-12110 G354 L CYLINDER 1
2 1850-12130 7N 1 R 22M5%20 BOLT M5%20 4
3 4500-13120 G457 L3 GASKET 1
4 4500-21101 G451 il B CRANKCASE 1
5 2629-21130 GAB It b 48 14 T8 * PIN 3
6 4500-21140 GA5 Al AR GASKET 1
7 06030-06201 GA5 [t 4l 4R il 2K 6201C3 BEARING 6201C3 2
8 4810-21210 | HhAbAR/NHES (12%22%7) SEAL 12227 1
9 1650-21220 | A RuhdE (12%32%7) SEAL 12%32%7 1
10 01252-30530 7N F R 22M5%30 BOLT M5%30 4
11 04065-03212 G45 b A R #1132 RING 732 1
12 4700-41110 G353 % « PISTON 1
13 1650-41210 G353H ZEIR « RING 2
14 1030-41310 G357% ZEHY * PIN 1
15 1300-41320 G45 CEIR * RING 2
16 T2100-41410 GASVR i 7K * BEARING 1
17 2850-41510 GAD Fl1 7 44 Pl + WASHER 2
18 4500~-42000 G5 CRANKSHAFT-C 1
19 4500-51111 EREs e ] SHOE, CLUTCH 2
20 4500-51220 B AP SPRING 1
21 1200-51211 GAbE iR 22 SCREW 2
22 1200-51230 G455 B HLT- 2 WASHER 2
23 1200-51241 GAB B B Hea WASHER 2
24 T1153-71110 G451 ROTOR 1
25 T1153-71200 G457E T COIL ASSY 1
26 T1153-71102 GASTE TR R 28 - CORD 1
27 T1153-71202 G457E T £l - CAP 1




G35LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
5 i 7 H1 3L B B HE
28 T1153-71203 G457E T4 JE4H - PIN 2
29 T1163-71204 G457E TR IR Bk * GROMMET 1
30 5500-72110 G45-K 16 ZE - CAP, PLUG 1
31 5500-72120 G45 K 1t ZE i 555 - SPRING 1
32 T1153-71103 GASTE TR E - TUBE 1
33 3350-14150 P 7S Ff 2 A B8 22 M A% 20 BOLT M4%20 2
34 1650-43230 IR EIM8 NUT M8 1
35 1000-43240 3 KEY 1
36 4500-15110 GA5TH 5 2% MUFFLER 1
37 01252-30565 7N F R 22M5%60 BOLT M5%60 2
38 450032120 Skt PR 22 M5 12 SCREW M5%12 1
39 4700-15212 GA5TH H R E GASKET 1
40 4500-15221 GA5 B AR AR PLATE 1
41 0263-90514 7] 3k + 42 22 M5 1 2 SCREW M5%12 1
42 T1117-31111 GA5F M B R (Z1D) COVER RED 1
43 3310-12281 7S F 2H 8 22 MB5%20 BOLT M5%20 4
44 4500-31210 G45 T AR PLATE 1
45 4500-32110 G455| B & COVER RED 1
46 4500-32120 Skt IR 22 M5 12 SCREW M5*12 4
47 4500-32210 KAegER (B GUARD BLACK 1
48 3699-90333 G45 K TEFERT SPARKPLUG TORCH 1
48 3699-90332 GA5 K AL FE T % SPARKPLUG CHAMPION 1
49 1852-72121 Bidtg e (5132 R GROMMET 1
50 T1153-71240 GA45 f K L CORD 1
51 525530007 G455 X B T4 * PIN 2
52 8488K40010 ANFERE SR CLAMP 1
53 4500~-75210 GA53R AL PULLEY ASSY 1




G35LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
5 i 7 H1 3L B B HE
54 525780110 SEHWMS COLLAR M8 2
55 4500-13162 GABIE S INSULATOR 1
56 3310-12281 P 7S A 2H 8 22 MB5%20 BOLT 2
57 848G6014B1 | GABHE S ;T CREF) GASKET, insulator 1
58 4500-13113 GASAL I A5 /N E GASKET, CARBURETOR 1
59 4500-22110 GABER BB 474 GUARD 1
60 450032120 Skt PR 22 M5 12 SCREW M5%12 1
61 1970-31151 5|4 B bR LABEL, COVER 1
62 450075100 GA5 JE B35 Ak B RECOIL ASSY 1
63 450075120 GA5JE B Be it « REEL 1
64 4500-75150 GAB5 JE B de 24T * SCREW 1
65 1850-75130 GA5 JE B 9453 * SPRING, SPIRAL 1
66 505302501 G453l e - COLLAR 1
67 4500~-75190 GA45 JE 298 1] 544 - ARM 1
68 4500~75160 G453l ge s * ROPE 1
69 1140-75320 GASHTIE AR TF « KNOB 1
70 1140-75330 G455 3 ge Bk - PLATE, STOPPER 1
71 4500-75511 [ Sk IR 22 M6+ 14 SCREW M6*14 4
72 525670010 7S IR 22M5%50 BOLT M5%50 2
73 T1184-82101 GASZEJE P S BODY ASSY 1
74 | T1184-82101-01 G457 i A O R - PLATE, CHOKE 1
75 | T1184-82101-02 G457 JE N BT - LEVER, CHOKE 1
76 T1184-82101-03 GAS B N iR 22 - SCREW 1
77 525780108 G457 JIE 4, ELEMENT 1
78 4500-82202 G457 JEAM 7 S COVER ASSY 1
79 525780107-01 G457 RS e ig 22 - KNOB 1
80 T1015-85000 GAG I A L A% TANK ASSY 1




G35LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
5 i 7 H1 3L B B HE
81 T1015-85202 GABHIAH 75 A i - CAP ASSY 1
82 5601-85261 GAS A w F1F -+ HOLDER ASSY 1
83 T1015-85203 GAG I A o 45 I -« FILTER 1
84 4500-85220 GA5YH A6 75 % 1/ Pl -« PACKING 1
85 T1015-85204 GABIH 4 o5 2R -+ STOPPER 1
86 5500-85301 T - PIPE COMP. 1
87 T3302-85400 SRENIPS - FILTER ASSY 1
88 525530004 AN R - CLIP 1
89 T1184-31911 GAS M A 348 GUARD 1
90 4500-81150 P 7S F 2H 18 22 MB5%20 BOLT M5%20 4
91 T1117-75412 J4 Zh A ARG LABEL, RECOIL 1
92 MR11C1-4 G35fL it #s S [ = CARBURETOR ASSY 1
92 WYK-360 WALBROA. JH1 #% CARBURETOR ASSY WYK-360 1




	G35

